

**Report No.:** 48225159b 001 Page 1 of 6

**Client:** YEE JEE TECHNOLOGY CO., LTD.

**Contact Information:** No.319, Sec. 1, Mingshan Rd., Mingjian Township, Nantou County 551,  
Taiwan, R.O.C.

**Test item(s):** Liquid

**Identification/  
Model No(s):** GA TIRE SEALANT – P3301, P3302, 3303, P3304, P3305, P3306,  
P3307, P3308

**Sample obtaining method:** Sending by customer

**Condition at delivery:** Test item complete and undamaged.

**Sample Receiving date:** 2023-10-23

**Testing Period:** 2023-10-23 to 2023-11-03

**Place of testing:** TÜV Rheinland Hong Kong Ltd.

<b>Test Specification:</b>	<b>Test result:</b>
According to customer request: Regulation (EC) No 1907/2006 (REACH) Annex XVII and its amendments:	
1. Total Lead and Cadmium	Pass
2. Phthalates	Pass
3. Polycyclic aromatic hydrocarbons (PAHs)	Pass
4. Flame retardants (PBB/OctaBDE)	Pass

**Other information:**

All the above models are the same material/color/manufacturing process according to customer's declaration dated on 2023-10-19.

For and on behalf of  
TÜV Rheinland Taiwan Ltd.

 

2023-11-03

Arthur H.W. Cheng / Project Manager

*Date*

*Name/Position*

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed.  
This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.  
"Decision Rule" document announced in our website (<https://www.tuv.com/landingpage/en/qm-gcn/>) describes the statement of conformity and its rule of enforcement for test results are applicable throughout this test report.

**Report No.:** 48225159a 002 Page 1 of 13

**Client:** YEE JEE TECHNOLOGY CO., LTD.  
No.319, Sec. 1, Mingshan Rd., Mingjian Township, Nantou County 551, Taiwan,  
R.O.C.

**Test item(s):** Liquid

**Identification/Model No(s):** GA TIRE SEALANT – P3301, P3302, 3303, P3304, P3305, P3306, P3307, P3308

**Sample obtaining method:** Sending by customer

**Condition at delivery:** Test item complete and undamaged.

**Sample receiving date:** 2023-10-23

**Testing period:** 2023-10-23 – 2023-11-03

**Place of testing:** TÜV Rheinland Hong Kong Ltd.

<b>Test specification:</b>	<b>Test result:</b>
Customer Requirement:	
Risk Assessment of Articles: Screening of substances of very high concern (SVHC) subject to the candidate list by European Chemical Agency (ECHA) according to Regulation (EC) No. 1907/2006 of REACH and its amendments;	SVHC concentration(s) ≤ 0.1%

**Other Information:** All the above models are the same material/color/manufacturing process according to customer's declaration dated on 2023-10-19.

For and on behalf of  
TÜV Rheinland Taiwan Ltd.

2024-02-05  
Date

Arthur Cheng/Project Manager  
Name/Position



*Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed.  
This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.  
"Decision Rule" document announced in our website (<https://www.tuv.com/landingpage/en/qm-gcn/>) describes the statement of conformity and its rule of enforcement for test results are applicable throughout this test report.*